
TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 
 

1 
 

  

 

TERI Report for Adequate & Sustainable 

Treatment of  

Bandhwari Landfill Leachate 
 
 

 

 

 

Submitted to 

 

The Chairman, 

Haryana State Pollution Control Board (HSPCB) 

Panchkula, Haryana 
 

By 

 

                                    Dr. Nupur Bahadur 

Associate Director 

NMCG-TERI Centre of Excellence on Water Reuse (NTCOE) 

Environment and Waste Management Division 

The Energy and Resources Institute (TERI), New Delhi 

 
 

Site Visit & Final Report 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

2 
 

© The Energy and Resources Institute 2023 
[...]
figure is expected to soar remarkably to 300 million tons per day (MTD) within the 

subsequent 35 years. Concerningly, a mere 20-25% of India's MSW undergoes treatment, 

while a staggering 75-80% is haphazardly disposed of in open landfills. Projections 

indicate a distressing future, anticipating a demand for 43,000 hectares of land by 2050, 

propelled by an estimated waste generation of 436 MTD and the proposed 20-meter 

landfill cover by the Central Pollution Control Board (CPCB). 

Bandhwari, an urban village located across Gurugram-Faridabad border, has a 

landfill, which was established in 2009 and since then this site has been accommodating 

and dumping solid waste from Gurugram and Faridabad, accumulating an astounding 

2100 TPD (tons per day), leading to the generation of approximately 350 KLD of leachate.  

Time and again, an adequate treatment solution is always sought after, which could be 

implemented to eliminate contamination caused by landfill leachate at Bandhwari. 

Moreover, this area has a low groundwater table and the remaining water can get 

contaminated this way through the leachate.  

 Recognizing the importance of immediate action, the Haryana State Pollution 

Control Board (HSPCB) and MCG authorities approached TERI (The Energy and 

Resources Institute) to devise an efficient treatment plan for the Bandhwari landfill 

leachate with a possibility of integration of TERI’s TADOX Technology, which aims to 

treat such complex wastewater streams. With this TERI Team led by Dr Nupur Bahadur, 

Associate Director, Environment & Waste Management Division of TERI, and her 

technical team members Dr Sarath Chand Pragada and Mr Nipun Bhargava visited site 

in October and December 2022 after the start of operations of the Leachate Treatment 

Plant (LTP).  

 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

9 
 

Teri Team collected secondary data available in public domain and from the 

officials interacted during the site visits etc. Also Teri team collected 50-60 litres of 

different samples from raw leachate/ LTP inlet, LTP outlet, DTRO inlet, permeate and 

reject, which were brought to TERI R&D Lab in Gurugram and tested for TADOX 

treatment in small reactor for this capacity. Based on the visits, observations are 

presented, results discussed and recommendations made in this report. 

2. Objectives of site visit 

✓ To study the Bhandhwari Landfill Leachate site and associated treatment and 

management practices taking place currently.  

✓ To collect the leachate samples from the landfill site and assess feasibility of 

TADOX® treatment as an integrated and retrofittable solution. 

✓ To present an on-site holistic leachate treatment plan, utilizing Advanced 

Oxidation Technology like TADOX to be integrated with the existing LTP and 

DTRO Membrane Treatment technology. 

  



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

10 
 

3. Site visit 

3.1  Bandhwari Landfill Site 

 

Fig. 1: Site location of Bandhwari Landfill  

3.2 Existing Area Details  

Existing Details (Responded by CS, Haryana in OA No. 172 of 2021) 

Particulars Area 

(Sqm) 

Area (Hectares) 

Total Land Area 1,12,336  11.2  

Forest Area 124 0.0124 

Aravalli Area 76,800 7.68 

Non Forest Area 43,940 4.39 

Particulars (existing) Area 

(Sqm) 

Area (Hectares) 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

11 
 

Landfill Area 60,947 6.1 

Green Area 0 0 

Road and Open Area 47,921 47.9 

Leachate Treatment Area 3468 0.3468 

Waste Details 

Particulars Quantity 

Incoming Waste 2100 Metric Tonne per day (MTD) 

Leachate generation 350 KLD 

No. of Ponds 7 

Total Capacity of Ponds (Volume of stored 

Leachate) 

33000 m3 

DTRO Plant Capacity (2 × 200 KLD) 400 KLD 

Leachate Treatment Plant Capacity 150 KLD 

Sanitary Landfill Facility Capacity 375  TPD 

Legacy Waste 33 Lakh Metric Tonne (MT) 

3.3 Proposed Details as per EC application 

Particulars    Area (Sqm) 

Total Plot area 123310 

Total built up area 15550 

Rain water harvesting pit 2 

Rain water harvesting storage tanks 2 

Power Plant Area 15550 

MSW processing area 24700 

Roads/ Amenities 11080 

Sanitary Landfill 24680 

Green Belt 40500 

Drain/Sump 6800 

Total 123310 

  
Proposed capacity of ISWMF 2100 TPD 

Composting 147 TPD 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

12 
 

Power Plant 25 KW 

Leachate collection 50 KLD 

Bio gas production 50-150 m3/tonnes 

Boilers 2 

Steam Generation Capacity 144 TPH (2x72 TPH) 

Turbo Generator 1x25 MW 

Power 500 KW 

DG set 1x630 Kva 

3.4 Observations 

Landfill Site Overview and Observations on Leachate Treatment & Management 

Practices 

 

1. There is handling of waste process, treatment and disposal facility at the existing 

dumpsite as shown in Fig. 2.  

2. No green belt development was observed at site. 

 

   

Fig. 2: Entrance way to reach landfill site and different leachate treatment units 

 

3. The location has been found to be in disarray.  

4. The surroundings were unappealing, with heaps of garbage as shown in Fig. 3. 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

13 
 

 

 Fig. 3: Dumping location of Solid waste  

                                 
5. The drainage system is not adequate to direct the leachate into collection system, 

as shown in Fig 4.  

 

Fig. 4: Improper drainage system for leachate collection 

 

6. The management installed leachate collection ponds to collect the leachate from 

the dumpsite as depicted in Fig. 5; however, some of these are not maintained well 

indicating poor housekeeping and likely percolation to aquifers.  



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

14 
 

  

Fig. 5: Onsite leachate Collection Pond   

 

7. The road leading to Leachate treatment plant (LTP) is concreted. However, it was 

covered with mud and at places lot of water/leachate spill was observed with no 

access by foot. 

8. LTP contains MBBR hybrid biofilm reactors along with inadequate maintenance 

of Dissolved Air Floatation (DAF) unit as shown in Fig. 6. 

 

 

  
  

Fig. 6:  Leachate treatment plant  



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

15 
 

 

9. LTP needs to be modified and has to be looked to design adequacy. 

10. LTP needs to be modified and has to be looked to design adequacy. 

11. LTP contains MBBR hybrid biofilm reactors along with DAF unit. 

12. DAF is normally installed at the beginning of the chemical treatment in order to 

separate out emulsified oil/substance. Its installation at the end is not understood.  

13. Lot of froth in the biological treatment indicates inadequate DAF tank (see Fig. 7) 

which probably needs more retention time and need to be relooked from design 

point of view. 

14. Any Institute of repute is required to carry out the study based on taking 

composite samples due to the heterogeneous nature of effluents.        

 
                                               Fig. 7 Dissolved Air Floatation unit  

 
15. The leachate being directly treated  using DTRO system, which is highly energy 

and resource intensive. DTRO Membranes need regular replacement. All 

functional details of DTRO system is shown in Fig. 8. 

Biological Treatment Process  units in LTP 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

16 
 

 

        

  

Fig. 8: Visit to DTRO plant and review of Filtration system and its cleaning period and other 

miscellaneous technical parameters 

 

 
 

16. The leachate is being transported through low quality pipes partially or 

completely covered with tarpaulin. The tarpaulin was found to be torn off at many 

places resulting is spillage of waste near the DTRO unit as shown in Fig. 9.  

 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

17 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 9: Improper maintenance of leachate storage system at DTRO unit 
 

 
 

17. Reject of DTRO is going back to leachate pond as shown in Fig. 10. This indicates 

inadequate handling of reject, which otherwise would require evaporator to be 

managed reject making whole process energy intensive. 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

18 
 

 
 

Fig. 10: Reject of DTRO is back into leachate pond 

 

18. Permeate of DTRO is being transferred through tankers to nearby STPs for further 

treatment as shown in Fig. 11. This non-compliant effluent would affect 

functioning of the STP as well and makes the whole leachate treatment highly 

unsustainable. 

 

 
 

Fig. 11: Transportation facility of on-site treated effluent to nearby STPs 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

19 
 

 

The team together visited the LTP site having DTRO in place and found the following 

Leachate treatment plan. 

Treatment of leachate in Leachate Treatment Plant (LTP) 

LTP for about 150 m3 /day treatment capacity is installed, having primary physio-

chemical, secondary biological and tertiary DAF treatment plant, with the Process Flow 

as follows:  

Leachate Collection Tank →  Screen chamber → Equalization Tank → Up flow Anaerobic 

Sludge Blanket (UASB) Anaerobic Reactor → Moving Bed Biofilm Reactor (MBBR) 

(Anoxic/Oxic (A/O) process + Ultra Filtration (UF))→ Nano Filtration (NF)  

Treatment of leachate in DTRO plant 

There is provision of Disc Tube Reverse Osmosis (DTRO) treatment which is going to be 

installed as an add on treatment system after DAF. Probably to further reduce the 

pollution load from leachate.UF→  (NF)→  Reverse Osmosis (RO)→Water to Reuse Tank. 

19. Current leachate treatment practices have not been carried out in a stage-by-stage 

manner as proposed in the integrated plan with LTP followed by DTRO treatment 

as represented in Fig. 12.  

 

Fig. 12: Leachate Treatment Scheme (Process Flow Diagram) 

Existing Integrated Leachate Treatment Scheme (Non-Functional) 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

20 
 

 

 

20. Currently, raw leachate treatment is carried out concurrently using either leachate 

treatment unit (LTP) OR DTRO system, as illustrated in Fig. 13. 

Fig. 13: Current Practice for Leachate Treatment  

 

4. About  E I’  TADOX® Technology 

Firstly, 50-60 L of each stage of leachate (raw and treated) samples were collected from 

this section of the landfill in sanitized bottles and containers of 20 L capacity and taken 

to TERI Gurugram campus and treated as soon as received. Finally, the pre and post 

treated samples were sent to accredit NABL Lab in Rohini, Delhi for testing and analysis 

on the next day.  

The whole treatment process is shown with process flow diagram Fig. 14. 

Either Leachate Treatment Process 



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

21 
 

 

Fig. 14: Scheme of TADOX® Technology 

 

5. Methodology of Treatment and testing of physicochemical 

parameters 

I. The samples were analysed as obtained from the site after mixing the container well 

in order to obtain a homogenous sample.  

II. This untreated sample was termed as a raw sample.  

III. All samples (raw and treated) were sent to the laboratory for characterization of 

basic physicochemical and organic pollutant analysis for pH, TSS, TDS, 

Conductivity, Turbidity, COD etc. at the same time, primary treatment for the 

samples was optimized with use of different coagulants and flocculants.  

IV. The optimized dose was estimated based on reduction in colour, turbidity and 

transparency of the sample (based on UV Visible spectra and analysis) and the 

sludge generation ratio.  



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

22 
 

V. After optimization of the primary treatment the samples were subjected to TADOX® 

treatment at batch scale reactor, during which samples from each stage were taken 

in order to optimize the treatment time.  

VI. Finally, after the initial run and optimization, the experiment was run finally, and 

samples (in duplicates) were taken from each stage. The samples from each stage 

were characterized in the NABL laboratory and the key results are discussed in the 

next section. 

VII. Analysis of Wastewater quality parameters: All Wastewater quality parameters 

were analyzed at a National Accreditation Board for Testing and Calibration 

Laboratory (NABL), Delhi as per ISO/ IEC 17025:2005. 

6. Results and Discussion 
Firstly, the characteristics of raw samples (LTP inlet and DTRO inlet) and on-field treated 

samples (LTP outlet, DTRO outlet) were analysed. Adopting TADOX® technology for 

raw leachate samples, does not result in significant removal of overall organic and 

inorganic contaminants because the samples are more turbid and coloured, preventing 

light passage. The main reason could be the current leachate treatment scheme has not 

been carried out on the field stage by stage. Therefore, TADOX technology can be 

integrated along with on-field treatment units. 

 

 

In order to find a holistic treatment plan, TERI Team explored the feasibility of 

integration of TADOX Technology in current treatment practices with following two 

approaches:  

(1) Approach 1: Tadox technology to treat LTP Outlet for removal of recalcitrant/ 

dissolved organics, COD and color. 

(2) Approach 2: Tadox technology to treat DTRO Permeate so that it need not to go to 

nearby STP for further treatment / polishing and overall on-site treatment could be 

achieved.  

               k             b   E I      



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

23 
 

Thus 50-60 litres of different samples from LTP inlet, LTP outlet, DTRO inlet, permeate 

and reject were brought to TERI R&D Lab in Gurugram and tested for TADOX treatment 

in small reactor for this capacity. 

In Approach 1, the LTP outlet was treated using TADOX®, which led to reduction in 

turbidity by 94%, total suspended solids (TSS) by 63%, total oil content by 50%, biological 

oxygen demand (BOD) by 51% and chemical oxygen demand (COD) by 35%. Similarly, 

in Approach 2, TADOX® treatment of the DTRO outlet demonstrated significant 

reduction in total oil content by 98%, total suspended solids (TSS) by 75%, turbidity by 

92% and minimum reductions of only 4% in BOD and COD.  

These results are summarized as follows in the Fig. 15. 

 

 

Fig. 15. TADOX treatment feasibility assessment for (1) LTP Outlet and (2) DTRO 

Permeate 

 

 

 

 

 

 

 

 

 

 

 

 

 

                          

                 

                 

          b                   b                                              

                  

                 b      

                 b      

                  

                          

                                              

                                              

              k           b  E I     



TERI Report for Adequate & Sustainable Treatment of Bandhwari Landfill Leachate 

24 
 

7. Integrated approach to treat Bandhwari Landfill Leachate 
 

In terms of removal of recalcitrant organics and COD, TADOX® was found to be more 

suitable to treat LTP outlets than DTRO Permeate since leachate was treated biologically 

through the LTP system, whereas DTRO has major advantage of removing TDS. Thus, 

the results suggest that TADOX® could treat leachate more effectively after biological 

treatment and TADOX® treated could go to existing DTRO system and finally the 

permeate could be further treated with TADOX® as a polishing measure, if required. 

Based on this hypothesis, following scheme as depicted in Fig. 16 is proposed with the 

water quality parameters anticipated therein. 